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VBM180，200，220，25
0 with 170mm rear 

No. Code Description QTY
1 GB/T 70.3 Bolt M12*35 10
2 GB/T 5782 Nut M16 7
3 VBMD220HL.48 connection plate for rear roller R 1
4 GB/T 5782 LockNut 10
5 GB/T 97.1 Plain washer 16 10
6 VBM220BL.50  bearing seat of rear roller 2
7 GB/T 5783 Bolt M16*45 4
8 UC208-Z Bearing UC208-Z 2
9 VBM250BL.43 scriper weldement 250 1
9 VBM 220BL.43 scriper weldement 220 1
9 VBM 200BL.43 scriper weldement 200 1
9 VBM180 BL.43 scriper weldement 180 1
10 VBM250HL.44 roller weldment 250 (170mm) 1
10 VBM220HL.44 roller weldment 220 (170mm) 1
10 VBM200HL.44 roller weldment 200 (170mm) 1
10 VBM180HL.44 roller weldment 180 (170mm) 1
11 VBMD220HL.42 connection plate for rear roller L 1
12 JB/T 7940.1 grease nipple M10*1 10
13 GB/T 97.1 plain washer 10 39
14 GB/T 5783 bolt M10*25 4
15 VBMD220.39 belt cover weldment 1
16 VBMD220.29 rear open bonnet 1
17 GB/T 5783 Bolt M12*35 2
18 GB/T 97.1 Plain washer 12 20
19 GB/T 6170 Nut M12 3
20 GB/T 5783 Bolt M12*60 4
20 VBMD250.28 rear open bonnet  for 250 1
20 VBMD220.28 rear open bonnet  for 220 1
20 VBMD200.28 rear open bonnet  for 200 1
20 VBMD180.28 rear open bonnet  for 220 1
22 GB/T 5783 Bolt M14*40 10
23 GB/T 5783 Bolt M8*16 4
24 VBMD220.38 Plate 01 1
25 VBMD250.26 Mower deck weldment 250 1
25 VBMD220.26 Mower deck weldment 220 1
25 VBMD200.26 Mower deck weldment 200 1
25 VBMD180.26 Mower deck weldment 180 1
26 GB 13871-94 Oil seal 55*80*8 2
27 GB/T 893.1 circlip 80 2



28 VBMD220.34 outside bearing seat 2
29 GB/T 893.1 circlip 88 2
30 GB/T 281 bearing 88 2
31 VBMD220.33 cover weldment 1
32 GB/T 5783 Bolt M12*45 5
33 GB/T 93 spring washer 12 15
34 GB/T 3541 Bolt M23*55 8
35 GB/T 93 circlip 10 8
36 VBMD220.35 cover weldment for rotor 2
37 VBMD220.27 anti-shcok weldment 1
38 GB/T 5783 Bolt M10*30 3
39 GB/T 5782 Nut M10 3
40 VBMD220.31 skid 01 1
41 EFGC175.24C Wide fender 95 1
42 GB/T 91 cotter 3.2*40 2
43 VBMD250.30  bar for fender 250 1
43 VBMD220.30  bar for fender 220 1
43 VBMD200.30  bar for fender 200 1
43 VBMD180.30  bar for fender 180 1
44 EFGC175.24B wide fender 55 1

45 EFGC175.24A wide fender 95 19

46 EFGC175.24D wide fender 95 1
47 GB/T 11544-97 V-belt 4
48 EFGC175.31 big pulley 1
49 JBT7934 Z3 power lock 33*80 1
50 gearbox 1
51 VBMD220.40 gearbox mounting plate 1
52 GB/T 5783 Bolt M12*30 4
53 AGF220.41 bottom belt cover 1
54 GB13871-94 oil seal 55*90*8 1
55 GB/T 5782 lock nut M14 4
56 GB/T 97.1 plain washer 14 10
57 GB/T 5783 bolt M14*45 4
58 GB/T 96.1 big washer 14 4
59 EFGC175.27 small belt pulley 1
60 JB/T7934 Z3 power lock 40*80 1
61 VBMD220.37 bushing 1
62 GB/T 6170 Nut M14 3
63 GB/T 5783 Bolt M14*90 2



64 VBMD220.36 Cover 02 1
65 VBMD220.32 skid 02 1
66 200.56.011 Pin weldment 2
67 VBMD220.16 lock pin 02 1
68 GB/T 5782 lock nut M30 4
69 GB/T 97.1 plain washer 30 5
70 AGF140.101 long pin 2
71 AGF220.15 lock pin 01 1
72 VBMD220.17 cover 1
73 GB/T 5783 Bolt M14*45 4
74 GB/T 93 spring washer 14 4
75 SF-2  bushing ∅115X∅110X60 2
76 GB/T 5782 lock nut M20 4
77 GB/T 97.1 washer 20 4
78 VBMD220.14 swing shaft weldment 1
79 VBMD220.18 pin shaft 03 1
80 VBMD220.24 pin shaft 06 1
81 VBMD220.22 swing cylinder 1
82 GB/T 3541 bolt M16*1.5*45 4
83 AGF140.046 locking valve 1
84 GB/T 97.1 plain washer 16 2
85 VBMD220.20 connecton weldment(bottom) 1
86 VBMD220.21 pin shaft 04 1
87 VBMD220.19 connecton weldment(upon) 1
88 VBMD220.23 pin shaft 05 1
89 VBM250.45 rotor weldment 250 1
89 VBM220.45 rotor weldment 220 1
89 VBM200.45 rotor weldment 200 1
89 VBM180.45 rotor weldment 180 1
90 VBMD220.1 3-point-linkage weldment 1
91 VBMD220.4 upon pin weldment 1
92 1G135.00.107 stand foot weldment 2
93 VBMD220.5 low pin weldment 3
94 GB/T 96.1 big washer 12 2
95 EFGC125.110 R pin 3.2 2
96 VBMD220.3 long foot weldment 2
97 EFGC125.124 hook 1
98 AGF140.031 samll connection weldment 1
99 Bolt Bolt M12*40 1
100 VBMD220.11 shaft pin 01 washer 2
101 GB/T 6178 Nut M30 1
102 GB/T 91 cotter 8*80 1
103 AGF140.106 short pin 1



104 VBMD220.2 bracket weldment 1
105 VBMD220.8 spring washer 6
106 VBMD220.9 spring for anti-shock 3
107 SF-2 bushing ∅44X∅40X50 8
108 VBMD220.7 connection weldment 1
109 GB/T 5782 lock nut M24 2
110 AGF140.019 back arm weldment 1
111 VBMD220.13 front arm weldment 1
112 AGF140.021 side shift cylinder 1
113 GB/T 5783 bolt M24*110 2
114 VBMD220.12 pin shaft 02 1
115 VBMD220.10 pin shaft 01 1
116 AGF140.044 oil pipe 2
117 GE12SR1/2ED connection 4
118 GB/T5862-2008 adaptorG1/2 4
119 AGF140.043 oil pipe 2
120 AGF140.045 ball joint assemble 2
121 GB/T 5785 Bolt M16*1.5*100 20
122 AGF140.201 hammers 20
123 GB/T 6185.2 lock nut M16*1.5 20
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